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HEBEI LANDOR METAL PRODUCTS CO LTD
JIAWADONG HUANGDIPU TOWN CANGZHOU CITY HEBEI CHINA

THE TEST REPORT IS TO SUPERSEDE THE TEST REPORT No.: TUHL17050018420T-01,

DATE: JUN.O1, 2017.

The following sample(s) was/were submitted and identified by the client as:

Sample Description
Item No.

Supplier

Manufacturer

Buyer

Country of Original
Sample Receiving Date
Testing Period

Test Performed

:5 TIERS STEEL SHELVING UNIT H2090*W1820*D540MM
:GOS004

:HEBEI LANDOR METAL PRODUCTS CO LTD

:HEBEI LANDOR METAL PRODUCTS CO LTD
:PINNACLE DIVERSITY PTYLTD

:CHINA

:MAY.19, 2017

:MAY.19, 2017 TO MAY.31, 2017

:SELECTED TEST(S) AS REQUESTED BY APPLICANT

Test Result Summary

Test(s) Requested Result(s)
Distributed loading test PASS
Summary:

1. For further details, please refer to the following page(s).
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Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Michael Wen

Authorized Signatory
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Test Conducted:

Static Load Test(Client’s Method)

1. Sample information:

. . Vertical rise(top of tier to top of
Number of tiers Sample size(H*W*D)(mm) .
tier)(mm)
5 2090%1830*540 430

2. Test procedure:

Apply a minimum load of 625kg for each tier simultaneously. Maintain the load for 48h.

3. Requirement

After test, the sample should not collapse or become deformed

4. Test result:

Applied test load for each tier: 644kg

The sample was not collapse or become deformed after test

Remark:

The witness test was performed on-site (in the factory) and the equipment was provided by the
factory.
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Sample Photo:

Sample for reference Test condition
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SGS authenticate the photo on original report only

***End of Report™*
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